/X REPUBLIC OF LEBANON

L P ,;Council For Development & Reconstruction
4 TOKTEN Assignment
. For

Council For Environmental Protection, Becharrey

Feasibility Study to Install a Secondary Package Wastewater
Treatment Plant

Prepared by:
Imad Abou-Dargham, P.E.
Global Engineering, Inc.

4895 Wood Pointe Way !
Sarasota, Florida 34233 ;

USA

United Nations Development Program
UNDP
< 1997

Republic of Lebanon
Office of the Miig

CEulSmbie S Adng

\ nisirative Reform
Center for puyic 5

SEOT Pronects g i
ST Projects und Stdies

ICrsSPs,




TABLE OF CONTENTS

Title Page Number

e

Section 1.0 - Introduction

[ PUIPOSE 1. oottt ob e
1.2 BACKEIOUNG. ... ooti ot
D3 OBJECIVES o ooceuemsnsoresers s
Secticn 2.0 - Evaluations

2.1 GEBIETAL oo oot e e e
3.2 BasiS OF DESIZI..oo oot
2.3 Description of AIEMMATIVE. ...
24 SiZING OF UMES.coovooioooor s
25 Recommended AREIMAtiVE. ... ..o
26 Opinion of CoNSHIUCHON COS.iiiii e
Section 3.0 - Recommendations

3.1 GENETAL oo oo IR
3.2 RECOMIMIENAATIONIS . oo\ ooteoe e oe et oo oo
A Preliminary TIEAUTIENT .......oo oo
B. Secondary TrEAMENt ... SUUURUUTTRTUR TR PURURRRUR S .
C Disinfection/DechlOriaAtION ... ...
D. SIUAEE TIEALIMENT ... oo oot es s s
E ANGHIATY FACHTIES |1.ooooooomorin oo
F QUITTUITIALY . oo e eteeee et e e et ee bbb
FRGIPES coooooeoeonnmsoms s em e

Figure 3-1 - Recommended Alternative Process Flow Diagram



SECTION 1.0

INTRODUCTION

1.1  Purpose

The United Nations Development Programme (UNDP) has commissioned a study to develop and
evaluate secondary wastewater treatment alternatives for the Kannoubin Valley, Bechare, Lebanon. The
UNDP-TOKTEN program commissioned Global Engineering, Inc. to prepare a report that summarizes the
evaluations and to develop the capital cost needed to implement the recommended secondary treatment

alternative.

1.2 Background

The UNDP, as mentoned commissioned a study to implemem secondary wastewater treatment for the
Kannoubin Valley. Secondary treatment consists of raw sewage pumping, screening, grit removal, package activated
sludge treatment system, effluent filtration and disinfection. Solids (sludge) removed from the system will also have to
undergo treatment prior to disposal. Treatment options include aerobic digestion and lime stabilization. It is assumed
that sludge disposal will be to a landfill or land application. Currently no wastewater treatment currently exists in the
Bechare area. The evaluations shall be for a community with approximately 2,000 households. It is assumed that four
people tive in each household and that each person will generate approximately 125 gallons per day of wastewater,
which includes infiltration and inflow. Thus, the evaluations wxll be performed for a system with an average daily flow

of one million gallons per day.

1.3  Objectives

The main objective of this study was to determine the most cost effective means to provide the
Kannoubin Valley with a secondary treatment facility and to develop capital costs for each alternative and to

recommend the most cost effective alternative.

i-1



SECTION 2.0

EVALUATIONS

21 General

The evaluation performed earlier assumed that primary treatment of domestic wastewater was the
preferred treatment alternative for the region. However, the preferred treatment alternative has
been revised to include secondary treatment. The following sections present the evaluation

concerning the secondary treatment aiternative for the Kannoubin Valley.

2.2 Basis of Design
The following presents the basis of design for the processes needed to provide secondary

wastewater treatment for the Kannoubin Valley. The following processes were evaluated .

. Raw Sewage Pumping
. Screening

. Grit Removal

. Aeration

. Chlorination

The following process.es are optional.

There are two options for sludge treatment, Lime Stabilization and Aerobic Digestion. Either of
these options will provide a studge suitable for landfill disposal. The following lists the processes
required foc Lime Stabihzation.

. Sludge Thickening



2.3 Description of Alternative

The previous report presented a primary treatment alternative. However, since the initial report
was submitted it has been decided to utilize secondary treatment to treat domestic wastewater
from the Kannoubin Valley. The following presents the alternative to provide secondary
wastewater treatment.

The secondary treatment alternative includes the following treatment units.

. Raw Wastewater Pumping

. Screening and Grit Removal

. Package Wastewater Treatment Plant (Aeration/F inal Clarification)
. Effluent Filtration

. Disinfection

There are two options for sludge treatment and they are aerobic digestion and lime stabilization.
Lime stabilization was the recommended alternative in the previous report and remains so in this

report. The following treatment units are required for a lime stabilization system.

. Sludge Storage

. Sludge Thickening

. Lime Feed and Storage
. Lime Stabilization Tank
. Sludge Pumping

. Sludge Dewatering

2-3



2.4  Sizing of Units
The sizing of the treatment units is based on industry standard criteria and medium to strong

wastewater concentrations. The influent wastewater strength is assumed to have the following

concentrations.

. BOD 350 mg/L

. TSS 350 mg/L

. Ammonia-Nitrogen 25 mg/L

A peak hour factor for raw sewage pumping is assumed to be 2.5 and the average daily influent
flow is assumed to be 1 MGD (based on 4 people per dwelling at 125 gpdpc). Using these
assumptions including the data found in the mass balance table and the design criteria presented

earlier the following tables summarizes the size of the Secondary wastewater treatment units.



Process Unit Design Criteria

Raw Sewage Pumping

Number 2

Type Submersible
Flow, GPM 870 (each)
TDH, Ft. (Assumed) 50
Screening

Number ' 2

Type 1, Mechanical; 1, Manual (bypass)
Channel Width, Ft. 2
Channel Depth, Ft. 5

Grit Remgval

Number 1, With Bypass
Type Aerated
Volume, Gallons 2,250

Air Requirement, CFM 15

Secondary Treatment
0.5 MGD Extended Aeration Package Plant

Volume, Gallons 500,000
Clarifier Overflow Rate, GPD/Ft.” 400
Filter Loading Rate, GPM/Ft.? 3
Flow Equalization

Number 1
Volume, Gallons 125,000
Compartments 3
Air Requirement, CFM 670

The following table presents the sizing of the sludge treatment processes.

2-5



Processes

Design Critena

Sludge Pumping

Number 2
Type Diaphragm
Flow, GPD 6,000
Sludge Thickening

Mechanical

Number 1
Type Gravity Belt
Flow, GPD 6,000
Storage Tank Volume, Galions 12,000
Gravity

Number 1
Volume, Gallons 12,000
Overflow Rate, GPD/SF 100

Lime Stabilization
Number

Volume, Gallons
Lime Feed System

12,000 (mixing), 6,000 (Storage)
3,000 Gallon Lime Storage & Feed

Dewatering

Number 1

Type Belt Filter Press
Flow, GPM 15

2.5 Recommended Alternative

The initial primary alternative assumed a single facility sized to treat one million gallons of
domestic wastewater per day. However, the 2,000 dwelling units can be better served by
installing two 0.5 MGD package plants. The proposed secondary treatment facilities will serve
the valley better than a single secondary treatment facility. The main treatment unit should be an
extended aeration activated sludge package plant complete with an integral secondary clarifier and
sand filters, This will remove over 95 percent of the organics, suspended solids and ammonia

normally found in domestic wastewater. The package plant is extremely easy to operate and is

2-6



able to handle shock loadings that may occur from time to time. This treatment system will also
produce a minimum of sludge.

2.6 Opinion of Construction Cost

The following presents the opinion of construction cost to construct two 0.5 MGD packaged
secondary treatment facilities. Our cost is based on our experience with facilities of this type and

information we have collected from manufacturer’s and their representatives.

Summary of Opinion of Construction Cost

[ e
Treatment Units Capital Cost, $

O
Influent Pumping Station £100,000

Grit Removal and Screenung £75,000

Package Treatment Plant

Including Clarifier and Filters £700,000
Chlorination/Dechlorination $50,000
Chemical Feed
Chlorine $25,000
Lime $50,000
Soda Ashe $40,000
Thickening & Storage $50,000
Lime Stabilization $75,000
Sludge Pumping $£40,000
Building and Miscellaneous $100,000
%
Base Cost $1,305,000
Contingency (10 %) $130,500

Construction Cost 51,435,500
Land Cost $75,000

2-7



SECTION 3.0
RECOMMENDATIONS
3.1  General
The previous sections presented the background and the results of the evaluations perform during
the course of this investigation. The following presents the recommendations to implement

secondary wastewater treatment to treat domestic wastewater from the Kannoubin Valley.

3.2  Recommendations
Implementing secondary wastewater treatment will remove over 95 percent of the organics and
suspended solids found in the domestic wastewater from the Kannoubin Valley. Disinfection of
the effluent from the secondary facilities will also remove bacterial and viral organisms that could
be potentially harmful to downstream users of the streams and waterways where untreated
wastewater is currently discharged. Thus, a key benefit of implementing secondary treatment is
the improvement of water quality of streams and waterways found in the Kannoubin Valley.
Treated residuals from the secondary facilities can be recycled fertilize and improve farm land.
The practice of land applying wastewater residuals is widely used in the United States and
Europe. The high pH treatment used to treat the sludge if land applied can condition the soil and
reduce the impact of metals uptake by crops. The following presents the detailed description of
the recommended alternative.
A. Preliminary Treatment

1. Raw Sewage Pumping
Construct a submersible pump station to receive raw sewage from the system users. The pump

station should consist of a wet well (large enough for 3 pumps), valve vault and control panel.

3-1



The pumps should be sized for 1.25 MGD or each pump should have a capacity of 0.6125 MGD.
The pump station should afso be equipped with a DC magnetic flow meter to record influent
flow.

2. Screening and Grit Removal
A headworks and grit removal system should be constructed to remove large objects and trash
from the wastewater prior to secondary treatment. The screening area should consist of a
mechanical and bypass bar screens. The screening area should consist of a aerated grit removal
system with a manual bypass and overflow. The grit area should be equipped with a grit washer
and dumpster to receive the grit removed from the wastewater. The dried grit should be disposed
of in a landfill.
B. Secondary Treatment
The secondary treatment system should consist of a 0.5 MGD extended aeration package
treatment plant with integral clarifier and effluent filters. This system is easy to operate and is
cost effective for the flows expected from the Kannoubin Valley. This system can handle both
peak flows and shock organic and solids loadings. This system will also remove over 95 percent
of the organics and solids found in the wastewater from the Kannoubin Valley.
C. Disinfection/Dechlorination
The effluent from the filters should be disinfection with chlorine. A chlorine contact chamber
should be used to provide the means to mix the chlorine with the effluent from the filters. The
chlorine contact chamber should have a detention time of 30 minutes at average daily flow. A
wall mounted chlorinator should be used to provide the chlorine needed to disinfect the effluent
from the facility. 150 pound gas chlorine cylinders should be used for the chlorine supply. If

dechlorination is required then a gas sulfur dioxide feed and storage system should be used to

3-2



dechlorinate the effluent following disinfection. The sulfur dioxide system will be similar to the
gas chlorine system.

D. Sludge Treatment

Sludge treatment should consist of a lime stabilization system. Waste activated sludge wasted
from the clarifier should be stored in a tank with a volume equal to three days flow and thickened
prior to stabilization. The thickening tank can be used for sludge storage. Gravity thickening is
recommended for thickening of the waste activated sludge. A lime stabilization tank with a
volume of 12,000 gallons is recommended. The tank should be equipped with a mechanical mixer
capable of mixing the entire tank contents. A liquid lime feed and storage system is recommended
to provide the lime needed to elevate the sludge pH to 12.5 for at least 2 hours. This will stabilize
the sludge and it can then be dewatered and land applied or disposed of in a landfill.

E. Ancillary Facilities
Ancillary facilities should include the following.

. Laboratory/Maintenance/Operations Building
. Effluent Flow Meter/Recorder

. Fenced Plant Site

. Maintenance Vehicles

F. Summary

We recommend that the system presented in this report be implemented. At least two of these
facilities should be constructed in the Kannoubin Valley to treat wastewater and improve the
water quality of the streams and waterways found in the Kannoubin Valley. Figure 3-1 presents
the process flow schematic of the recommended alternative. The construction cost is presented in

Chapter 2.

3-3



‘E

390M1S QILVAILOY FiISVM — S¥M
39an7S AILVALLOY NdNL3Y — Svd

AaNADH'T

FivdLS
TV¥SOdSid
.m_%.h._bn_._.w INTFWLIVIHL
et 394anis
~INvoIa e
Ao N
$arios
\ —pt-
ONIGTOH
_ HSYMMOvE | :....mvmsi
e -
HSYMAIVE
314 i
{IvNOtd0}
NOLLIFINISIO | e SH3L4 YIIAHEVIO
moed TYNIA
A
INIMOTHD
e NOHVYNIMOTHI3A

NOILYHIV

AININLVIYL
ASYNIANMI IS

S
ININMIINI

FIGURE 31

RECOMMENDED PROCESS

FLOW DIAGRAM

ENGINEERING
INCORPORATED

GLOBAL




3907S AILVAILOY FLISVM — SVM
39G17S QILVALLOY N¥NL3d — SV

ANADHT

TYSodsid
39dmis

st —

INVO3d

i

...E _\wt nd

AINIHNLIVIHL
39amnis

NOLLYYIV

A — i
ONIOTOH
| HSWYMNOVE . ig
—
HSvmMaDvE
VIR, |
I AN
™~
...120&10&
NOIL UmEZ_.mB SyMUS YEIR IV AN,
—— L
|
INIHO qIU
NSRS ZOC YNIYO .:.GmQ

S

INIWIVIHL

FIGURE 31
RECOMMENDED PROCESS
FLOW DIAGRAM

AYVNIAIIIdd

| i —————

ANIOTANI

GLO
ENGINEERING
INCORPORATED




M\';J/ﬂ/\

-~

LM
e as,-w
ALY oﬁ@‘b

u.J\ t\h“}\ Tiaks

Table of Contents

Republic of Lebanon

Office of the * finisier of State for Administrative Reform

Center 1w Puvie Secior Projects and Studies
(CPSPS)




TABLE OF CONTENTS

Title Page Number
10  INTRODUCTION . . .ot -1
1.1 PUIPOSE . .o oo oo oot e e oo e e e 1-1
1.2 Background ... ... ... . 1-1
13 OBJECHIVES . o oo oot e e 1-1
70  EVALUATIONS . 2-1
2.1 Process Requirements . ... ... ... i 2-1
22  BasisOfDeSIgn. . ... ..o 2-3
23  Description of Alternatives .. ........... ... 2-4
2.4 Opinion 0f COSt . ... ... 2-8
30 CONCLUSIONS AND RECOMMENDATIONS ... ...t 3-1
3.1 GenETal . . o e 3-1
32 CONCIUSIONS . . o o v oot ot e 3-1
A, TLEAMENT . & o o o v e e e et e 3-1
33 Recommendations . ... ... ... ot 3-3
40 IMPLEMENTATION ... ... e 4-1
4.1 GEneral . . o o e 4-1
42  Recommended Alternative ... ... ... ... ... ... i 4-1
43  Impact of Project COSt ... . ..o oot 4-2
LIST OF FIGURES
Follows Page
Figure 1-1 Site LoCON MAP ... ..o vo it e 1-1
Figure 2-1 Plan Primary Treatment System .. ............ooooerennne ey 2-6
Figure 2-2  Primary Treatment System - HydraulicProfile ....... ... ... ... ...... 2-6
Figure 3-1 Secondary Treatment Option 1- Biotowers .. ................ooers 3-5
Figure 3-2  Secondary Treatment Option 2 - Activated Sludge . ..... ... ... .. ..., 3-5
LIST OF TABLES
Page
Table 2-1 Review Summary of Process Design Requirements . .. .................. 2-1
Table 2-2 Mass Balance Loadings . ... ... ... ... i 2-4
Table 2-3 Preliminary Sizing of Main Primary Treatment Units ... ................. 2-7
Table 2-4 Summary of Project Capital & O&M Costs for Primary Treatment ......... 2-9
Table 4-1 Impact of Grants on the Assessment for Individual Residents .. ........... 4-3
Table 4-2 Annual Operating Costs for the Primary Treatment Facility . .. ............ 4-3
Table 4-3 Impact of a Loan to Fund the Remaining Balance of the Project Cost . ... ... 4-4

Table 4-4 Estimated Monthly User Fees for the Primary Wastewater Treatment Facility . 4-4




Executive Summary
Primary Wastewater Treatment Evaluation
Kannoubin Valley, Lebanon

The United Nations Development Program/TOKTEN is currently evaluating the need to
provide primary wastewater treatment to the K(;nnubin Valley, Lebanon. TOKTEN began to
solicit qualified firms and engineers with ties to Lebanon to perform a preliminary engineering
study to determine the feasibility of constructing a primary wastewater treatment facility. The
selected firm would have to determine the needed processes, the capital and operation cost of the
proposed facility and to determine the impact of funding the primary wastewater facility. Global
Engineering, Inc. (Mr. Imad Dargham, P. E., President) was selected to perform the evaluation.

The evaluation was performed during the spring of 1997 and the results of the evaluation were

summarized in a report. The following summarizes the results of the evaluation.

Treatment System
The recommended primary treatment system consisted of the following treatment

processes.

Influent Pump Station

Headworks (Structure, Manual By-pass Bar Screen, Mechanical Bar Screen)
Flow Equalization

Aerated Grit Removal

Primary Clarifiers

Disinfection

Dechlorination

Sludge Storage

Lime Stabilization

Sludge Pumping

Global Engineering, Inc.
July 16, 1997



Page 2

. Lime Feed
L Control/Laboratory/Maintenance Building

The project cost for the recommended system was also estimated. The following table presents

the estimated opinion of project cost and operation and maintenance cost.

Global Engineering, Inc.
July 16, 1997



Page 3

Summary of Project Capital and Operating and Maintenance Cost for Primary Treatment II

Treatment Unit

Capital Cost, $

O&M Cost $/1,000 Gals.

Influent Pump Station $250,000
|Eow Equalization $9060,000 $0.28
Headworks
Manual Bar Screen $5,000 $0.01
Mechanical Bar Screen $90,000 $0.03
Structure $125,000 $0.01
Grit Removal $100,000 $0.05
Primary Clarifiers $175,000 $0.06
“ Chlorine Contact $75,000 $0.05
“ Site Piping $150,000 $0.04
l Site Work $150,000 $0.06
Chemical Feed
Chlerine $75,000 £0.08
Dechlorination $£50,000 $0.05
Lime $150,000 $0.08
Sludge Storage $110,000 $0.07
Lime Stabilization $250,000 $0.12
Sludge Pumping $125,000 $0.08

Building & Miscellaneous

Base Cost

© $350,000
$3,130,000

ontineency (15 %
Construction Cost

Engineering & Construction

Management

470 000

$3,600,000

$900,000

Project Capital Cost

200,000

$5,700,000

The impact of funding the proposes system was also determined. The following tables present the

Global Engineering, Inc.
July 16, 1997



Page 4

results of the evaluations concerning the impact of funding the proposed system using user

charges to fund the project and annual operating cost for the facility.

Impact of Grants on the Assessment for Individual Residents N “

’ Project Cost Grant Amount ) Balance Assessment Amount |
$5,700,000 $570,000 $5,130,000 $2,565
$5,700,000 $855,000 $4,845,000 $2,423
$5,700,000 $1,140,000 $4,560,000 $2,280
$5,700,000 $1,425,000 $4,275,000 $2,138
$5,700,000 $2.850,000 $2,850,000 $1,425

The following table presents the estimated annual operating cost for the primary treatment facility.

Annual Operating Costs for the Primary Treatment Facility

Salaries $90,000
Benefits $75,000
Office Supplies $100,000
Capital Replacement Fund $200,000
Operating Costs (Fuel, Chemicals, Power, etc.) $450,000

]%
Total $915,000 ‘

The impact of the operating cost on the individual users of th

per month. The following table presents the impact of funding the project cost with a loan to be

paid back with monthly user fees to the users of the system.

Global Engineering, Inc.

July 16, 1997

e system is estimated to be $38.50



Page 5

II

Impact of a Loan to Fund the Remaining Balance of the Project Cost

Project Cost

Grant Amount

I oan Amount

$5,700,000 No Grant $5,700,000 $11.87
‘r $5,700,000 $570,000 $5,130,000 $10.69
$5,700,000 $855,000 $4,845,000 $10.09
$5,700,000 $1,140,000 $4,560,000 $9.50
Il $5,700,000 $1,425,000 $4,275,000 $8.90
| 5,700,000 $2,850,000 $2,850,000 $5.94

(1): Based on 20 ycars at 8 percent.

The information presented in the Tables along with the assessment cost can be used to determine
the impact of implementing the primary wastewater treatment facility. The following table

presents the impact of implementing the facility on the individual users of the system.

Estimated Monthly User Fees for the Primary Wastewater Treatment Facility

Total Monthly Payment

$5,700,000 $11.87 $38.50

$5,130,000 $10.69 $38.50 $49.19

$4,845,000 $10.09 $38.50 $48.59
“ $4,560,000 $9.50 $38.50 $48.00
“ $4,275,000 $8.90 $38.50 $47.40
|| $2,850,000 $5.94 $38.50 $44.44

A review of the implementation costs shows that the cost to the individual users is somewhat high

however, the monthly service fees and the one time assessment are not out of line with other user

Global Engineering, Inc.
July 16, 1997



Page 6

fees that exist in the United States. Therefore, the project should be pursued by TOKTEN.
Should secondary treatment be pursued at a later date then an additional $2,000,000 should be
added to the project cost.

Global Engineering, Inc. would like to thank the TOKTEN staff for their assisfance in
performing this project. Global Engineering, Inc. is located in Sarasota Florida and has a web
page that can be found at the following URL-HTTP//www.members.aol.com/global2id/ or we can
be contacted at the following email address, global2id@aol.com. We encourage the TOKTEN
staff to visit our web site to learn more about us or if the TOKTEN staff has any questions please

contact us at out email address.

Global Engineering, Inc.
July 16, 1997






SECTION 1.0
INTRODUCTION

1.1 Purpose

The United Nations Development Programme (UNDP) has commissioned a study to develop
and evaluate primary wastewater treatment alterndtives for the Kannoubin Valley, Bechére, Lebanon.
The UNDP commissioned Global Engineering, Inc. to prepare a report that summarizes the
evaluations and to develop the capital cost and funding avenues needed to implement the
recommended primary treatment alternative.
1.2  Background

The UNDP, as mentioned commissioned a study to implement primary wastewater treatment
for the Kannoubin Valley. Primary treatment consists of raw sewage pumping, screening, grit
removal, primary clarification and flow equalization. Solids (sludge) removed from the system will
also have to undergo treatment prior to disposal. Treatment options include anaerobic digestion and
lime stabilization. It is assumed that sludge disposal will be to a fandfill. Currently no wastewater
treatment currently exists in the Bechare area. The evaluations shall be for a community with
approximately 2,0000 households. It is assumed that four people live in each household and that each
person will generate approximately 125 gallons per day of wastewater, which includes infiltration and
inflow. Thus, the evaluations will be performed for a system with an average daily flow of one million
gallons per day.
1.3  Objectives

The main objective of this study was to determine the most cost effective means to provide

the Kannoubin Valley with a primary treatment facility and to develop capital costs for each

1-1



alternative and possible funding routes to implement the recornmended alternative.

1-2






SECTION 2.0

EVALUATIONS

2.1  Process Requirements

Prior to performing the Detailed Evaluations a detailed review of the process ?equirements
was performed to determine the impact of the process requirements on sizing of the proposed primary
ireatment units. The review of the process requirements centered on major treatment processes and

the results of the review is summarized in the following table.

TABLE 2-1
' Requuements S
‘Requirements (min.):"
Pumping Stations
No. Units 2, Variable speed; 3, Constant speed
Flow (maximum) 2.5 Times Design Flow
Variable Speed 0.5 to 2.5 times Design Flow
Lighting VOSH Requirements
Ventilation:
Wet Wells (per hr.) 12 (continuous); 30 (Intermittent) l
Dry Wells (per hr.) 6 (Continuous), 30 (Intermittent)
in, reatmen

Screening:
Manual Bar Screens 1" to 1/34" openings
Mechanical Screens
No. Units 1 min.
Approach velocity 1.25t0 3 1/s
Slope 30 to 60 degrees
Grit Removal:
No. Units 1 minimum for flows >0.15 MGD
Detention Time 3 mins. (Aerated) @ Design Flow
Air Flow 3-5 cfin/ft. of Length
Grit Removal Grit Washer
Bypass Required for single units

2-1



II Sedimentation

General:
Inlet Velocity 1 f/s @ 0.5 Design Flow
No. of Units (min.) 2 @ Design Flow >0.04 MGD
Weir Loading 15,000 gpd/ft (max)
Surface Settling Rates:
Primary Clarifiers (GPD/ft?) 1,000 @ Design Flow

- 2,500 @ Peak Flow

e

f
Flow Equalization

1,200 @ Peak Flow

Basic Design Parameters:
Raw Wastewater @TSS avg. >45 mg/L, mixing Hp>
Mixing (Min) 0.02 Hp/1,000 gallons
Oxygen Requirement >15 mg/L
Treated Wastewater:
Mixing (Min) @TSS <45 mg/L, mixing Hp>
0.01 Hp/1,000 gailons
Oxygen Requirement >15 mg/L
Storage: Based on review of flow data or 8 hour detention time
based on I/I Study.
1/3 of Average Daily Flow (Min)
Compartmentalization Required for facilities where flows exceed 20,000 gpd
Flows exceed 20,000 gpd
Pumping multiple pumping units required.
hlorine Conta
Detention Time 30 mins (@ Design Flow
20 mins (@ Peak Flow
ment
Anaerobic Digestion 2 (Min) for flows > 0.5 MGD
No. of Units
Min. 6' of depth required or 10% of total volume
Supernatant Sidestream treatment required if not provided for in
design of main units.
Capacity >35°C with control for +4°C and >15 days capacity
for primary digester. 60 days required for unheated
digesters
Complete Mix Systems Loading <200 Ibs V§S/1,000 CF/day

Min. Gas flow - 15 CFM/1,000 CF/day and 0.5
Hp/1,000 CF of digester volume.

2-2




uirements (min)

Aerobic Digestion
No. of Units >2 for flows >0.5 MGD
Volume 20 percent of total facility design capacity or 25
percent if temperature <10°C for more than 60 days.
VS8S Loading R 0.1to0 0.2 Ibs. VSS/CF/day -
Mixing 0.5 fo 1 Hp/1,000 CF for mechanical aerations or 20

to 30 CFM/1,000 CF of tank volume.

Gravity Thickening

Performance Based on pilot testing
Surface Loading Rate Justify
Overtlow Rates 400 - 800 gpd/ft?
Site Water Depth 10 fi.
Bottom Slope >1.5in/ft.
Scrapper RPM 15-20 ft/min.
Dewatering
Sand Drying Beds:
Loading -
Anaerobic 20 Ibs Digested sludge/SF/day
Aerobic 15 lbs Digested sludge/SF/day
Physical Parameters:
Gravel
12" deep, in 2 layers with top layer (2" of 1/2" to 1/4"

gravel)

Sand
12" deep with U.L. <40 and effective grain size
between 0.3 to 0.75 mm

Walls

Watertight and extend 15" to 18" above sand ||

The table above presents the industry accepted design standards for the primary wastewater treatment
processes that would comprise a primary treatment system.

2.2 Basis of Design

TOKEN has selected primary wastewater treatment in an effort to provide the Kannoubin Valley
some means of domestic wastewater treatment. Currently raw sewage is discharged into the nearby

river. Primary wastewater treatment will reduce the organic material in the wastewater by 35 percent

2-3



and reduce suspended solids by approximately 65 percent. Further, disinfection of the wastewater
" discharge will also remove viral and bacteria contaminants that can potentially cause disease to
anyone using the river downstream of the discharge location. Dechlorination of the effluent is also
provided to keep the chlorinated discharge from the facility from harming aquatic species that that
exist in the river. B

The influent wastewater strength is assumed to have the following concentrations.

° BOD 350 mg/L

e TSS 350mglL

. Ammonia-Nitrogen 25 mg/L

A peak hour factor for raw sewage pumping is assumed to be 2.5 and the average daily influent flow
is assumed to be 1 MGD (based on 4 people per dwelling at 125 gpdpe ). Using these assumptions

and the design criteria presented earlier the following table summarizes the mass balance loadings for

the proposed primary treatment facility.

Table 2-2
[r Mass Balance Loadings "
2.5
BOD; 350 2,919 4,378
TSS 350 2,919 4,378

“ NH,-N 25 208.5 313

(1): mg/L for all parameters except flow which is MGD and peak hour peaking factors are 2.5 for flow and 1.5‘
for all other parameters.

2.3 Description of Alternatives

The following presents the alternative to provide primary treatment for the Kannoubin Valley. The

2-4



main alternative provides for the removal of trash, organics and solids and disinfection and
dechlorination following primary treatment. The following processes comprise the liquid phase of
the Primary Treatment Alternative.

L Raw Sewage Pumping

. Screening

. Grit Removal

° Primary Clarification

The following processes are optional.
. Flow Equalization

There are two options for sludge treatment, anaerobic digestion and lime stabilization. Either of
these options will provide a sludge suitable for landfill disposal if dewatered or liquid land spreading
if land application is implemented. The following lists the processes required for anaerobic digestion.
. Primary Anaerobic Digester

° Secondary Anaerobic Digester

° Sludge Thickening (Gravity Belt or Gravity)

] Dewatering

. Sludge Pumping

The following lists the units required for a lime stabilization system.

. Sludge Storage Tank

L Lime Stabilization Tank

. Lime Feed System

* Sludge Pumping System

2-5



After reviewing the operational considerations and labor and other operation and maintenance
information anaerobic digestion and aerobic digestion were eliminated for further review due to
capital cost, complexity of operation and operation and maintenance cost. Therefore, only lime
stabilization was evaluated for sludge treatment. Figures 2-1 and 2-2 show the plan view and the
section for the primary treatment alternative.

Sizing of Units

The sizing of the treatment units is based on industry standard criteria (such as Ten States Standards)
and medium to strong wastewater concentrations. The fo]lbwing lists the processes that will

comprise the primary treatment system for the Becahre Primary Wastewater Treatment facility.

. Bypass Bar Screen
[ ] Mechanical Bar Screen
* Aerated Grit Removal

. Grit Washer
. Primary Clarifiers

° Sludge Pumping

® Sludge Treatment
o Chlorination
. Dechlorination

The primary treatment facility will also require ancillary facilities. The ancillary facilities required
consist of the following.
° Influent Flow Structure

L Influent Pumping Facility



JavyoLs
JAN

e

a334 IFAT —

NOUYIddY

NOILYZINEVIS
anNv? vzt

AT

<o

a334

=
g

AT:

==/

—

LIVINGD
INIYOTHD

NOILYZITVNO3

MOTS
— 1
- bl JIV40LS ' -
390N7S
$aIios
TMYSGHLIM L1
390175
NIFNIE HvE
TYIINYHIIN
YIAVTD %
AYAISd TVAOWIY \
| 1149 L m O
. Ui WAONIY | ] O
1189
4IILIEV10 N34S 4v8 \ MOTS ININTING
ASVYAIYS SSYIAE TYINVH

SHHOMAYIH

FONYNILNIVA/AHOLVHOEYT/ONIGNNE TOHINOD

NCILVYIS dANd
ANITTANI

FIGURE 2-1
PRIMARY TREATMENT ALTERNATIVE

——

GLOBAL

ENGINEERING
INCORPORATED




ONIdWNd  NOILVZITIBYLS
49001 NI NOILYLS dANd

INVIIG

PERSECRC

(1YNOILd0)
JOVHOLS NOILLVLIS JdWNd

L i . ININTIN
. =
INIT i;» W_H_ * —=

YIN e N AR
.WW\ B SRES
Iy . =
A A _
NOILLYNIYOTHI3T = =
7] x

1IVINOGD eI LN, TYAONTY _ !
INIHOTHD AN VI 1149 SNIOMAYIH

FIGURE 2-2
PRIMARY TREATMENT ALTERNATIVE

HYDRAULIC PROFILE

GLO
ENGINEERING
INCORPORATED




. Flow Split Structures

. Instrumentation
° Control/Laboratory/Maintenance Building
L Site Access

The following table presents preliminary sizing of the main primary treat

TABLE 2-3

ment units.

nfluent Pumping Station
No. Units
Flow (maximum)
TDH
Horsepower
Voltage
Power

1.25 MGD (Each}
50 Feet
60
480
3 phase

Preliminary Treatment
Screening:
Manual Bar Screens
Mechanical Screens

1 w/1" openings

No. Units 1
Grit Removal:
No. Units 2
Detention Time 3 mins.
TJ Air Flow 25 CFM
Grit Removal Grit Washer
Volume 5,250 Gallons Each
Primary Clarifier
No. of Units 2
Surface Settling Rates 800 GPD/SF
Volume 41,000 Gals. Each
Type Rectangular




Process Uni equirements (min.) -

Flow Equalization

No. 1
Compartments 3
Volume 333,000 Gals.
Air Flow 900 CFM
Chlorine Contact
No. - 2
Volume 53,000 Gals. Total
ludge Treatment
Anaerobic Digestion
No. of Units 2
Primary Digester Volume 90,000 Gals.
Secondary Digester Volume 90,000 Gals.
Lime Stabilization
No. of Units 2
Sludge Storage 50,000 Gals.
Lime Treatment 24,000 Gals.
Gravity Thickening
No. 1
Volume 24,000 Gals.
l Dewatening
I Belt Press
No. 1
;l Size 15 GPM
2.4 Opinion of Cost

The following presents the opinion of capital cost to implement the primary treatment alternative as
well as the O&M cost to maintain and operate the facility. Our opinion of cost is based on our
experience with performing similar projects and information obtained from manufacturers and their
representatives. The following table summarizes the project cost and the operating cost for the

primary treatment system.

2-38



TABLE 24

Summary of Project Capital and Operating

and Maintenance Cost for Primay Treatment

Treatment Unit

Capital Cost, $

O&M Cost $/1,000 Gals.

Influent Pump Station $250,000 $0.09
Flow Equalization $900,000 $0.28
Headworks
Manual Bar Screen $5,000 $0.01
Mechanical Bar Screen $90,000 $0.03
Structure $125,000 $0.01
Grit Removal $100,000 $0.05
Primary Clarifiers $175,000 $0.06
Chlorine Contact $75,000 $0.05
Site Piping $150,000 $0.04
Site Work $150,000 $0.06
Chemical Feed
Chlorine $75,000 $0.08
Dechlorination $50,000 $0.05
Lime $150,000 $0.08
Sludge Storage $110,000 $0.07
Lime Stabilization $250,000 $0.12
Sludge Pumping $125,000 $0.08
Building & Miscellaneous $350,000 $0.08 1
Base Cost $3,130,000

470.000

Construction Cost $3,600,000
Engineering and Construction $900,000
Management
Land (20 acres 1.200.000

Project Capital Cost

$5,700,000

2-9






SECTION 3.0
CONCLUSIONS AND RECOMMENDATIONS

3.1  General

The previous sections of the facility study described and presented the results of the various
evaluation performed as part of this project. The evaluations were performed to determine the
feasibility and costs to implement primary wastewater treatment in the Kannoubin, Section 2 of this
report presented the basis of design and cost to implement the primary treatment alternative. The
following presents our recommendations and conclusions concerning implementing the primary
treatment alternative.
3.2  Conclusions

The following conclusions are offered as a result of our evaluations.

A. Treatment

Implementing a primary treatment system will remove 35 percent of the incoming and
organics and 65 percent of the incoming solids to the primary treatment facility. Further, disinfection
of the wastewater discharge from the facility will also will remove potentially harmful and disease
causing viral and bacterial organisms from the wastewater discharge. Thus, improving the quality of
water in the river for downstream users. Solids removed from the wastewater can be recycled as
fertilizer by land applying the lime stabilized on nearby farm land. This practice is in widespread use
in the U.S. and Europe. The high pH content of the sludge also helps condition the soil pH thus
mitigating problems with metal uptake by the crops.
During the evaluations a single primary treatment alternative was evaluated and three (3)sludge

treatment alternatives were evaluated. They are:

3-1



1. Anaerobic Digestion
2. Aerobic Digestion
3. Lime Stabilization
The following presents our conclusions concerning sludge treatment.

1. Anaerobic Digestion i
This process is extremely complex and labor intensive. This process also has a high
maintenance cost associated with it. This process was not pursued further, due to the
complexity of operation and the high operation and maintenance cost associated with it.

2. Aerobic Digestion
Aerobic digestion like anaerobic digestion is a complex process and is labor and energy
intensive. This process was also not pursued further due to the high capital and operation and
maintenance cost.

3. Lime Stabilization
Lime stabilization offers a uncomplicated process along with a low capital cost when
compared to the other processes evaluated. The operation and maintenance cost for this
process is much lower than the other two processes evaluated. This process will produce a
Class B (EPA 503 Requirements) that is suitable for land applying on nearby farms.

4. Solids Disposal
Two (2) methods were evaluated for sludge disposal. These methods were landfill disposal,

land application and selling the sludge as a soil amendment or fertilizer. Landfill disposal is a cost

effective method for sludge disposal, however, the sludge has to be dewatered prior to landfill

disposal. Land application of lime stabilized sludge is an accepted practice and the primary treatment




facility will produce a Class B studge which is suitable as fertilizer for crops grown in the Kannoubin
Valley.
3.3 Recommendations

The following recommendations were derived form the evaluations performed during the
course of this study. .
A. Primary Treatment

1. Influent Pumping
Construct a submersible pump station to receive raw wastewater from the users of the system.
The pump station should have three pumps each sized for half of the peak flow (1.25 MGD).
The pump station should include a DC Pulse Magnetic Flow meter to record the influent flow
to the facility.

2. Screening
A headworks with both a mechanical and by-pass manual bar screen is needed to remove
trash from the incoming wastewater. The headworks should also include a flow split
structure with gates to evenly split the flow to the grit removal units. The gates will also
allow operators to isolate flows to the grit removal units.

3. Grit Removal
Two aerated grit removal units should be provided to remove grit and other debris from the

incoming wastewater. The units should be aerated so that organic matter can be removed

from the grit and kept in the primary wastewater stream.

3-3




3. Flow Equalization
Flow equalization is recommended to allow the facility to handle peak flows and keep
downstream units from overflowing during extreme rainfall events. This will also eliminate
raw sewage from entering the river by also preventing bypasses from the facility during
extreme rainfall events.. i |

4. Primary Clarifiers
Provide two rectangular primary clarifiers with positive sludge removal. The units should
have a length to width ratio of 3 to 1 and be approximately 8 to 10 feet deep. The units
should sized for an overflow rate of 800 gallons per day per square foot.

5. Disinfection
Two chlorine contact tanks should be provided. These tanks will provide the contact time
needed to disinfect the wastewater prior to discharge to the river. This will ensure that viral
and bacterial organisms are removed from the wastewater and thus improve the downstream
water quality.

6. Dechlorination
Dechlorination of the chlorinated effluent is recommended to prevent the high chlorine level
in the effluent from harming aquatic life found in the river.

7. Siudge Treatment and Disposal
Lime stabilization of the sludge removed from the primary clarifiers is recommended. This
process is not complex and is not as labor and energy intensive as anaerobic and aerobic

digestion. The lime stabilization system shouid include a sludge storage tank, lime

stabilization tank, lime feed system and sludge pumping. Further, land application of lime

3-4



stabilized studge is also recommended since this system will produce a Class B shudge that 1s
suitable for crops grown in the area. The sludge does not require dewatering and can be land
applied in a liquid form.

8. Ancillary Items
We also recommend that a Control/Labdratory/Maintenance building be included with this
treatment system. The control building will house the main offices for the facility and the
laboratory used by the operators to evaluate how the system is performing. A maintenance